
HA NAM PROVINCE PEOPLE’S COMMITTEE 
 
 
 
 
 
 
 
 
 
 

 
PREPARATORY SURVEY  

ON HA NAM PROVINCE INVESTMENT 
CLIMATE IMPROVEMENT PROJECT 

IN VIETNAM 
 
 
 
 
 

FINAL REPORT 
 

VOLUME I 
MAIN REPORT 

 
 

 
 

MARCH 2019 
 

JAPAN INTERNATIONAL COOPERATION AGENCY  
 

CTI ENGINEERING INTERNATIONAL CO., LTD. 
ORIENTAL CONSULTANTS GLOBAL CO., LTD. 

ORIGINAL ENGINEERING CONSULTANTS CO., LTD. 
 
 



  

Exchange Rate 
 
February 2019 
1VND = 0.00476 Japanese Yen 
1US$ = 109.0 Japanese Yen 
1US$ = 22,900 Vietnam Dong 



 
 
 
 
 
 
 
 
 

COMPOSITION OF FINAL REPORT 
 
 

VOLUME I: MAIN REPORT 
 
VOLUME II: APPENDICES 

 



  



 
 

 
SURVEY AREA





 

1 

TABLE OF CONTENTS 

Survey Area 
[...]
As shown in Figure 4.1-1, in the first stage (in the Yen loan project), interceptor system is introduced 
to collect wastewater as much as possible, especially from existing residential area. However, as 
shown in Table 2.3-9, connection ratio to the sewer is estimated at 60% in the existing residential area 
because all the wastewater may not be collected by the interceptor, depending on the location of each 
house. Ha Nam Province should start to install branch sewer in the existing residential area in a timely 
manner. Also, Ha Nam Province or developers should start to install branch sewer in the new 
residential area in a timely manner. 

In addition, from the second stage to the final stage, prompt branch sewer installation by Ha Nam 
Province and developer is recommended to collect wastewater from entire sewerage service area.  

Table 4.1-1 Strategy of Stepwise Sewer Installation 
Stage Time 

Frame 
Strategy of Sewer Installation 
Main Sewer Branch Sewer 

New Residential Area Existing Residential 
Area 

First 
Stage 

Up to 2030 All main sewers (sewer pipe 
and interceptor) are installed 
under Yen loan project. 

Some branch sewer 
installation applying separate 
system is started by own 
budget of Ha Nam Province 
or developers. 

By own budget of Ha Nam 
Province, some branch sewer 
applying separate system is 
started after the completion 
of JICA loan project. 

Second 
Stage 

2030 to 2035 

- 

Branch sewer installation 
applying separate system is 
continued by own budget of 
Ha Nam Province or 
developers. 

Branch sewer installation 
applying separate system is 
continued by own budget of 
Ha Nam Province. 

Final 
Stage 

After 2035 

- 

Branch sewer installation 
applying separate system is 
completed by own budget of 
Ha Nam Province or 
developers. 

Branch sewer installation 
applying separate system is 
completed by own budget of 
Ha Nam Province. 

Source: JICA Survey Team 



4-2 
 

 
Figure 4.1-1 Image of Stepwise Sewer Installation applying Interceptor System 

If interceptor system is applied, sewer pipes shall be designed considering rainwater inflow ratio, 
however, the separate system will be applied in the final stage. Therefore, the pipe will be designed as 
separate system in accordance with the Vietnamese standard to save additional investment. In addition, 
inflow volume of combined wastewater in wet weather should be restricted in order not to overflow 
considering flow capacity of down-flow pipe. 

Sewer pipe plan is studied based on the mentioned stepwise sewer installation strategy, however 
location of diversion chambers and interceptor pipes were not studied and will be studied on next 
detailed design stage. 

4.2 Selection of Treatment Method 
Oxidation Ditch process with aerobic and anaerobic operation method has been applied for the Thanh 
Chau WWTP and WB’s WWTP. For ensuring smooth operation by Phu Ly city’s maintenance staff, 
applying the same process as other wastewater treatment plants would be desired. However, 
Oxidation Ditch process with aerobic and anaerobic operation method requires elaborated O&M skills. 
Therefore, comparing the wastewater treatment method and sludge treatment process would be 
necessary to select the suitable method. 

4.2.1 Wastewater Treatment Method 

Conventional Activated Sludge process (CAS), Oxidation Ditch process (OD), and Sequencing Batch 
Reactor process (SBR) are commonly adopted and have sufficient track records in Japan, which has a 
similar natural climate and conditions as Vietnam. Moreover, the advanced pre-treated trickling filter 
system (PTF) has been adopted at the demonstration facility in Da Nang city, Vietnam. It has been 
confirmed that an effluent water quality has met the Vietnamese standards. The comparison of the 
four treatment processes has been examined. Table 4.2-1 shows the comparison outcomes, and the 
detail comparison description is attached in Appendix. The outline of each process is mentioned 
below. 

 CAS process 
This process is used in facilities with a scale of 1,000 m3/day to 1,000,000 m3/day which 
ensures good water quality. This process permits good stability in large-scale facilities. 

 OD process 

Existing Area 

Yen Loan Project 
Main Sewer Pipe and WWTP 

WWTP 

Existing Ditch 

Existing Ditch 

First Stage 
Interceptor System 

WWTP 

Ha Nam Project 
Branch Sewer Pipe 

Second Stage 
Separate System 

Diversion  
Chamber 

Become to 
Manhole 



4-3 
 

This process uses the same principles as the CAS process, however, it requires retention for 
24-48 hours with low sludge load (F/M ratio). Since the area of structures becomes larger in 
line with the longer retention time, this process is mainly adopted in small-scale treatment 
plants. 

 SBR process 
More than two tanks are installed. These tanks are operated as reaction tank and as 
sedimentation tank over several hours for each. Operation management is complicated and 
sufficient experience is required to conduct operation. 

 PTF process 
It has been developed recently, and the unit processes are used in combination. Specifically, 
filtration is performed in the pre-treatment; a sprinkling filtration bed is adopted in the middle 
stage; and a sedimentation tank is used in the latter stage. This process has a treatment 
performance similar to the three previous processes. The core element of the process is the 
adoption of an improved sprinkling filtration bed for removing organic substances such as 
BOD. 

Table 4.2-1 Comparison of Treatment Processes 
 CAS process OD process SBR process PTF process 

Process Flow 
Primary settling tank 

Reaction tank 
Final settling tank 

Oxidation Ditch 
(Reaction tank) 

Final settling tank  
Sequencing Tank  

Floating Sponge 
Filtration, High-rate 
Trickling Filtration, 
Final Solids-Liquid 

Separator.    
Construction cost 
(Compare with PTF)  

Middle 
99 

Low 
91 

High 
109 

Middle 
100 

Power consumption 0.4 – 0.5 kWh/m3 0.8 kWh/m3 0.9 kWh/m3 0.05 – 0.1 kWh/m3 
O & M cost 
(Compare with PTF) 

Middle 
315 

High 
650 

High 
750 

Low 
100 

Life Cycle Cost 
(15years) 
(Compare with PTF) 

Middle 
108 

Middle 
115 

High 
137 

Low 
100 

Effluent quality SS 25 mg/l; 
BOD: 22 mg/l 

SS 25 mg/l; 
BOD: 22 mg/l 

SS 25 mg/l; 
BOD: 22 mg/l  

SS 25 mg/l; 
BOD: 22 mg/l 

Installation area Small Large Middle Small 
Operator skill level High Low High Low 

Merits 

･Stable treated effluent 
quality 

･Flexible response to 
fluctuations in raw 
water 

･Small installation area 

･Easy maintenance 
･Stable treated effluent 

quality 
･Flexible response to 

fluctuations in raw 
water 

･Little excess sludge 
generated  

･Stable treated effluent 
quality 

･Flexible response to 
fluctuations in raw 
water 

･Little excess sludge 
generated 

･Stable treated effluent 
quality 

･Little power 
consumption 

･Low construction cost 
･Easy maintenance 
･Small installation area 

Weaknesses 

･High construction 
cost 

･Advanced 
 maintenance needed 

･Application to large-
scale facilities is 
difficult 

･Large installation area 
･Large power 

consumption 

･High construction 
cost 

･Application to large-
scale facilities is 
difficult 

･Complex operation is 
required for sludge 
maintenance, etc. 

･Large power 
consumption 

･Limited track record 
of use 

Evaluation 
Not Efficient 

with O&M skill level 
and O&M cost 

Not Efficient 
with O&M skill level 

and O&M cost 

Not Efficient 
with O&M skill level 

and O&M cost 
The best option 

Note: Value of construction cost means ratio of construction cost in case of construction cost of PTF is 100. 
         Construction cost is estimated by using previous study, WB report and other project conducted in the Vietnam 



4-4 
 

        The effluent quality of PTF process is set by quoting the design removal rate of “Advanced Energy Saving Wastewater 
Treatment Process (Japan sewage works Agency)”. 

     Power consumption is estimated based on Technical report of energy saving technology for activated sludge method, 
Advanced Pre-treated Trickling Filter (PTF) technical data (Meta Water Co., Ltd.).   

Source: JICA Survey Team 

Table 4.2-1 shows that the PTF process has been chosen since it offers inexpensive construction cost 
and maintenance cost. Not only does the PTF process offer least life cycle costs, but it permits easier 
maintenance than the other processes; hence the maintenance staffs do not require experience and it is 
possible to conduct continuous maintenance after short-term maintenance training.  

4.2.2 Sludge Treatment and Disposal Method 

The treatment plant is a small-scale facility for mainly treating household wastewater and it has a 
design flow rate of 6,000 m3/day as maximum daily wastewater flow after 2035. The water quality is 
estimated to have BOD of 220 mg/L and SS of 250 mg/L with minor impact from industrial 
wastewater. 

(1) Sludge Treatment Method 
As discussed in the previous section, the PTF process has been selected. The sludge generated in this 
process is comprised of the settled sludge from the primary treatment and biological membrane sludge 
from the secondary treatment. Assuming a design sanitary sewerage flow of 6,000 m3/day as the 
maximum daily wastewater flow and effluent wastewater quality of 22 mg/L for BOD and 25mg/L for 
SS, it is estimated that dewatered sludge volume of approximately 4.7 m3/day (1,716m3/year) by 
average daily flow rate will be generated. By comparing the treatment processes and systems shown 
in Table 4.2-2, the appropriate process and system will be selected according to the physical 
properties of the sludge and the final disposal method.  

Table 4.2-2 Sewerage Sludge Treatment Processes and Useable Equipment 
Treatment process Treatment system 

Thickening process 1) Gravity thickening 
2) Mechanical thickening   

Digestion process 1) Anaerobic digestion 
2) Aerobic digestion 

Dewatering process 

Mechanical dewatering 
1) Pressurized filtration 
2) Centrifugal filtration 
3) Belt press system 
4) Other 

Volume reducing processes 
 

1) Incineration equipment 
・ Multi-stage 
・ Fluidized bed furnace 
・ Rotary kiln 
・ Stoker furnace 

2) Melting equipment 
3) Compost equipment 
・ Mechanical composting 

 

Source: JICA Survey Team 

(2) Selection of the Sludge Treatment and Disposal Method 
1) Sludge Utilization Method 

The areas around Phu Ly City in Ha Nam Province are surrounded by green farmland. The 
surrounding environment shows that it is possible to compost the sludge and use it as fertilizer or soil 
improvement material on this farmland.  

Moreover, the cement plant (Kim Bang: Nghi Son Plant) with the daily production capacity of 
4,000 m3 has been operating in Kim Bang, Ha Nam Province since 2011, and negotiations will be 
conducted with the Ha Nam People’s Committee with a view to receiving sludge for environmental 
protection and recycling. The advantages of this process are that wastes can be treated by a method of 
combining environmental plant and cement plant technologies and does not require separated 
treatment or treatment of ash.  

However, sludge that is supplied for incineration in a cement plant must first be dried to a water 



4-5 
 

content of around 10%. 

2)  Proposal of the Sludge Treatment and Disposal Methods 
The below screening table shows that thickened sludge undergoes mechanical dewatering and 
mechanical drying, both Option C (disposal on suitable land as soil improving material) and Option D 
(use as fuel and prevention of environmental pollution) in a cement plant are deemed to be favorable. 

However, the Option A is an applicable option at the beginning stage, as the amount of sludge is small 
at the beginning of operation. Therefore, the Option A of gravity thickening and mechanical dewatering 
is applied to this project.  

Table 4.2-3 Sludge Treatment and Disposal Method 
Appearance  

of the final disposal sludge Assessment Applicability to the Project 

Option A 
Landfill disposal of dewatered 
sludge   

Baseline Applicable from the start  

Option B 
Compost sludge 
 (for agricultural use)  

There have been reports of high 
heavy metal concentrations in soil 
on farms, etc.  

Confirm the future properties of 
sewerage (quantity, quality) and 
then determine applicability.  

Option C 
Soil improvement material 
 (dried sludge)  

This is a low-cost, safe and 
sustainable method.  

Judge when the applicable 
economic scale is reached.  

Option D 
Dried sludge (cement plant fuel) 

Sustainable and environmentally 
harmonious technology  

Judge when the applicable 
economic scale is reached.  

Option E 
Incineration ash 
 (construction material)  

Incinerator LCC is expensive  
Due to the small size of the 
treatment plant, this is not an 
effective facility.  

Source: JICA Survey Team 

3)  Landfill Disposal Site 
Sludge from WWTP are properly treated and disposed after dewatering process to sanitary landfill 
sites at Thung Dam Gai in Thanh Lien District and newly developing landfill site called “Thung Co 
Chay”, with total area of 25.8 ha. 2.5 ha out of 25.8 ha is for the landfill site and its depth is 12-15 m. 
Thung Co Chay, which was developed for 4 WWTPs, Quy Luu WWTP, Thanh Chau WWTP, WB 
WWTP and WWTP of JICA project, has started its operation since 2018 and will receive sludge and 
waste for over 10 years. 



5-1 
 

CHAPTER 5 DESIGN OF SEWERAGE FACILITIES 

5.1 Introduction 
In this Chapter, sewerage facilities (Sewer pipe and Wastewater Treatment Plant) are designed, based 
on the result of wastewater forecast in Chapter 2 and sewerage system discussed in Chapter 4. As for 
the sewer network design, main sewer is designed.  

5.2 Design of Sewer Pipeline 

5.2.1 Proposed Sewerage System 

Separate system is applied in the hospital area where there is no existing main sewer or branch sewer 
pipes to collect wastewater. The proposed sewerage area is as indicated in Figure 5.2-1. 

 
Source: JICA Survey Team 

Figure 5.2-1 Proposed WWTP 

5.2.2 Route of Main Sewer in Hospital Area 

In the Hospital Area, routes of main sewer are as proposed as Figure 5.2-2 . 

 Route of main sewer is planned to minimize the total length of the sewer network including 
branch sewers. 

 Road network construction is planned in this treatment area. However, the road network will 
be not always established on schedule and thus the proposed sewer in this project might not 
be constructed due to the delay in the construction of roads. Accordingly, the main sewer is, 
in principle, proposed along the roads which is construction schedule was decided (include 
existing roads) in the development areas to avoid delay in the installation of proposed sewer 
system. On the other hand, the undecided road of the construction schedule is outside this 
plan scope. 

  
 

Hospital Area 



5-2 
 

 
Source: JICA Survey Team 
Note: MH symbol shows starting and confluence points only. 

Figure 5.2-2 Route of Main Sewer in Hospital Area 
 



5-3 
 

5.2.3 Flow Calculation 

(1) Maximum Hourly Design Flow 
Design wastewater flow is composed of domestic wastewater, handicraft industry wastewater, 
groundwater and so on. The total design wastewater flow is to be converted into the design wastewater 
flow per unit hectare. Then, design wastewater flow of each pipe is calculated by multiplying 
wastewater volume per hectare and the hectare area allocated for the pipe. 

In this project, separated sewer system is selected for Hospital Area. Pipe diameter of separated sewer 
system shall be determined by maximum hourly design flow. Sewerage design standard in Vietnam 
(TCVN7957-2008 4.1.2) specifies peak hourly factor for the daily average flow as shown in the 
following Table. 

Table 5.2-1 Maximum Hourly Design Flow Factor 
Average daily flow (L/s) 5 10 20 50 100 300 500 1000 ＞5000 
 Komax (max.) 2.5 2.1 1.9 1.7 1.6 1.55 1.5 1.47 1.44 
 Komin (min.) 0.38 0.45 0.5 0.55 0.59 0.62 0.62 0.69 0.71 
Source: TCVN7957-2008 

Considering the above-mentioned conditions, unit wastewater flows per hectare are calculated as shown 